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M8 Lock Nut (2X)

HKT-8061 FBM Hardware Kit

HKT-0188 Crossbar Mounting Connector Hardware Kit

%s¢" Flat Washer (2X)

(D

Mounting Connector (4X)

M8 x 60MM Carriage Bolt (2X)

[ ]

M8 x 20MM (6X)

Anti-Seize (included Hardware Kits)

M8 x 30MM (4X)

O

M8 Nut Bracket (10X)

M8 Lock Nut (8X)

M8 x 65MM (8X)

O

Rubber Washer
(8X)

%s¢" Flat Washer (18X)

O

Fender Washer
(8X)

Q

Lock Washer (10X)

Anti-Seize
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L JITSHCTEIICIL ) FBM-1051 ASSEMBLY INSTRUCTIONS—FBM MOUNTINGS

A Safe Fleet Brand

INSTALLING MOUNTING LEGS
8 BODY CONFIGURATIONS

NOTE: Recommended installation distances are as shown.

*Ensure clearance for fastening hardware under
the front and rear mounting surfaces of your truck box.

I g co— |
Front
52.25”
(may vary per
customer box
specifications)
95.00”
Rear
2 o |

9’ BODY CONFIGURATIONS

NOTE: Recommended installation distances are as shown.

*Ensure clearance for fastening hardware under
the front and rear mounting surfaces of your truck box.

Front

52.25”
(may vary per
customer box
specifications)

107.00”

Rear

11’ BODY CONFIGURATIONS

NOTE: Recommended installation distances are as shown.

*Ensure clearance for fastening hardware under

the front and rear mounting surfaces of your truck box.

[ Qg Co—|
Front
52.25”
(may vary per
customer box
specifications)
131.00”
Rear
IR 28 | —=

1

H Anti-Seize
Must apply Anti-Seize
. Compound and torque
@ t0 90 In-Lb
‘ M8 x 65MM
| &—— Flat Washer
@
)
@ -
& Rubber Washer

Fender Washer

@———— Locknut
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INSTALLING MOUNTING LEGS

Install Mounting Leg Connectors onto the Base Mounting Legs
as shown.

Y

A /’J@

LA
PR

Remove and @\
retain Hardware

e

Align outer Connector hole with
the bolt hole on the Mounting Leg
for Hardware installation.

@ Re-install Mounting Leg Connector Hardware as shown.

-

-
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6 MOUNTING TO OTC CHANNELS

NOTE: Channels and Crossbars in this Overview are shown
for reference only. Specific configurations are determined
by Service Body size, and Crossbar preferences.

MOUNTING TO CHANNELS

Mounts must be installed directly
under the the rear and mid crossbars

Loosen all indicated Nuts to f —
install the Crossbars. Do not
tighten until Step 3.3.

A Safe Fleet Brand

Torque all Mounting Bracket
bolts to 90 in-lbs
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REAR MOUNTING FOOT MID MOUNTING FOOT
NUT BRACKETS NUT BRACKETS

Install one M8 Nut Bracket in each rear Install two M8 Nut Brackets in each mid
Mounting Foot channel as shown. Mounting Foot channel as shown.

torque until Step 5.3.

MID CROSSBAR BMCE INSTALLATION @ Install the mid Crossbar Braces as shown. Do not

S M8 XTOMM
%’/ Carriage Bolt

_®&—=——Flat Washer

,{%
=

Anti-Seize
Must apply Anti-Seize
Compound and torque
to specified value.
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@ Install the mid Crossbar Brace Hardware into the t_op RE'AR/MID CROSSBAR—CMNNEL
Nut Bracket as shown. Torque all Hardware to 90 in-lbs. BMCE INSTALLATION

ﬂ‘\
e /
o LN
e
1€
e
M8 x 2OMM\/“ 8
e
Lock Washer /
(-
Flat Washer
e M8 x 20MM
i Lock Washer
| Flat Washer Keep Nut Bracket
loose for installation
into inner Channel sides
@ Install Braces into the inside of the Channels as shown. Install the lower end of the
Braces into the Mounting Foot

channels using the remaining
pre-installed Nut Brackets and
Hardware as shown. Torque to
90 in-Ibs.

*Holes must align

| O

Jig T M8 x 30MM

Lock Washer

A Safe Fleet Brand

Flat Washer

USAM-FBM1051-US01 Rev-A 0220
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